

TEST REPORT



ORIGINAL

Test Report No. 70.405.20.12123.01
Dated 2020-05-08

Applicant : Ningbo Yunhai Cleaning Products Co., Ltd
Address : 1001, Yujia Village Gulin Town Yinzhou District Ningbo Zhejiang China
Attn : Huang Lili

Order No. : -
Style No. : FLD-202004
Season : Spring, Summer, Autumn And Winter
Manufacturer : Ningbo Yunhai Cleaning Products Co., Ltd
Buyer : -
Country Of Origin : Ningbo
Goods Export To : -

Care Label Provided : -

Receipt Date Of Sample : Received On 2020-04-29
Date Of Testing : From 2020-04-29 To 2020-05-07
Sample Submitted : The Sample(s) Was (Were) Submitted By Applicant and Identified.
Test Result : Refer To Next Page.

Description Of The Test Subject

Sample	Description	Photo
001	Cpe garment in blue	

TÜV SÜD Certification and Testing (China) Co., Ltd. Shanghai Branch
Testing Center
Prepared by:

Rita Miao

Rita Miao
Softlines Department

Authorized by:

Andy Wang

Andy Wang
Softlines Department

TEST REPORT

Test Report No. 70.405.20.12123.01
Dated 2020-05-08



ORIGINAL

Test Results

1 Water Resistance-Impact Penetration Test
AATCC 42:2017

Weight of blotter gained(g) 001
0

2 Hydrostatic head Test
AATCC 127:2018 Option 2;

Hydrostatic Head; Rate Of Increase Of Water Pressure: 60cm/min., face Side Facing Water
As Received 001
(mm.H₂O) 737

Remarks: Fabric rupture

-End of The Test Report-

